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SERVO MOUNT COVER IS INSTALLED USING SELF-TAPPING Parts List

SCREWS AT FRONT AND REAR TO PREVENT MOVEMENT. ITEM| PART NUMBER DESCRIPTION QTY

1 |3063094-3 EXT. TRIM HORN. 1

2 |3A113B0D-1 AUTOPILOT SERVO BELLCRANK ARM 2

3 |3A113COD-1 AILERON SERVO MOUNT - AUTO PILOT 1

@ 4 |3A113DOD-1 ELEVATOR SERVO MOUNT - AUTO PILOT 1

5 |3A113E0D-1 AUTOPILOT AILERON BELLCRANK ADAPTOR PLATE | 1

6 |3A113FOD-1 AUTOPILOT AILERON PUSHROD (113mm) 1

7 |3A113G0OD-1 AUTOPILOT ELEVATOR CABLE CLAMP ADAPTOR 1

8 |3A113HOD-1 AUTOPILOT AILERON SERVO COVER 1

9 |3A113K0D-1 J230 AUTOPILOT ELEVATOR CABLE 1

10 |3A113LON AUTOPILOT SERVO MOTOR SV42 1

11 [3A113MON AUTOPILOT SERVO MOTOR SV52 1

12 |AN3-06A 3/16" BOLT 3

13 |AN3-10A BOLT 1

14 |AN3-13A 3/16" BOLT 2

15 |AN3-4A 3/16" BOLT 10

16 |AN960-10 3/16" FLAT WASHER 17

17 |AN970-1032 1/4" PENNY WASHER 2

18 |MS20365-1032 |3/16" NYLOC NUT 8

19 |PBO009N 3/16" MALE ROD END 2

20 |PB00194 3/16" FEMALE ROD END 2

21 |PC0089N CABLE CLAMP 2

22 |PCO099N CABLE CLAMP SHIM 2

23 |PHO119N 7/32' TLR RIVET 4

24 |PH3A001N S/S P/HEAD SELF TAPPING SCREW. 6GG x 3/4" LONG.| 4

e NOTE:

OPTIONAL:
CAN USE DYNON SERVO ARMS
IF AVAILABLE. PREFERRED AS

THEY HAVE A TORQUE-LIMITING PIN.

USE OUTER HOLE OF SERVO ARM
FOR AILERON PUSHROD CONNECTION

BOND TO CENTRE CONSOLE USING FLOCK & RESIN, & 4 TLR RIVETS.

JOINS TO THE AILERON BELLCRANK

AILERON AERVO ASSEMBLY

~J

1. BOND PARTS USING COTTON FLOCK & LY3600 RESIN UNLESS OTHERWISE STATED
2. REFER TO DRAWING 3A115A0D FOR WIRING TO SKYVIEW
3. REFER TO DRAWING 3A118A0D FOR WIRING TO DYNON EFIS

(o] t

NOTE: TO PREVENT FOULING OF THE CONTROL ARM,
ENSURE MINIMUM DISTANCE AT FULL TRAVEL.
(MINIMUM ANGLE 30 DEG FROM CENTRELINE)

USE BUNDY TUBE SPACERS AND WASHERS AS NEEDED TO PREVENT

DIMENSIONS THIS DRAWING IS COPYRIGHT AND MUST NOT BE SCALE 1 [17/8111
BINDING OF PUSHROD. PROJECTION @-E IN MILLIMETRES DO NOT SCALE AVTECH P/L COPIED WITHOUT THE CONSENT OF AVTECH PTY LTD 34 ISS. DATE
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NOTE: WASHERS ON ROD ENDS CAN BE EXCHANGED
FOR HALF-WASHERS (P/N AN960-10L) AS NEEDED TO

ALLOW PLAY IN CONTROL SYSTEM

INTERCHANGEABLE WITH DYNON SV42 (P/No 3A113LON)

USE INNER HOLE OF SERVO ARM
FOR ELEVATOR CONTROL CABLE

NOTE: TO PREVENT FOULING OF THE CONTROL CABLE,
ENSURE MINIMUM DISTANCE AT FULL TRAVEL.
(MINIMUM ANGLE 30 DEG)

NOTE: J170 INSTALLATION ONLY

1. SERVO MOUNT IS INSTALLED 110mm FORWARD OF FIRST

BEAM, REAR OF THE MAIN BULKHEAD

2. PART/NO 3A113K0D IS REPLACED BY 3A113JOD

(J170 AUTOPILOT ELEVATOR CABLE)

14.5 - MIN

NOTE:

ENSURE CABLE NOTCH IS
HELD BY CLAMP AS SHOWN

3 | 2 | 1
Parts List

ITEM| PART NUMBER DESCRIPTION QTY
1 |3063094-3 EXT. TRIM HORN. 1
2 |3A113B0D-1 AUTOPILOT SERVO BELLCRANK ARM 2
3 |[3A113CO0D-1 AILERON SERVO MOUNT - AUTO PILOT 1
4 |3A113D0D-1 ELEVATOR SERVO MOUNT - AUTO PILOT 1
5 |3A113E0D-1 AUTOPILOT AILERON BELLCRANK ADAPTOR PLATE 1
6 |[3A113F0D-1 AUTOPILOT AILERON PUSHROD (113mm) 1
7 |3A113G0D-1 AUTOPILOT ELEVATOR CABLE CLAMP ADAPTOR 1
8 |[3A113HOD-1 AUTOPILOT AILERON SERVO COVER 1
9 |3A113K0D-1 J230 AUTOPILOT ELEVATOR CABLE 1
10 |3A113LON AUTOPILOT SERVO MOTOR SV42 1
11 |3A113MON AUTOPILOT SERVO MOTOR SV52 1
12 |AN3-06A 3/16" BOLT 3
13 |AN3-10A BOLT 1
14 |AN3-13A 3/16" BOLT 2
15 |AN3-4A 3/16" BOLT 10
16 |AN960-10 3/16" FLAT WASHER 17
17 |AN970-1032 1/4" PENNY WASHER 2
18 |MS20365-1032 3/16" NYLOC NUT 8
19 |PBO009N 3/16" MALE ROD END 2
20 (PB00194 3/16" FEMALE ROD END 2
21 |PCO089N CABLE CLAMP 2
22 |PCO099N CABLE CLAMP SHIM 2

NZ3 |PHO119N 7/32' TLR RIVET 4
24\QH3A00‘I N S/S P/HEAD SELF TAPPING SCREW. 6GG x 3/4" LONG. 4
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DETAIL (1:2)

ELEVATOR SERVO ASSEMBLY

1. BOND PARTS USING COTTON FLOCK & LY3600 RESIN UNLESS OTHERWISE STATED
2. REFER TO DRAWING 3A115A0D FOR WIRING TO SKYVIEW
3. REFER TO DRAWING 3A118A0D FOR WIRING TO DYNON EFIS

TACK MOUNT IN PLACE USING 5 MINUTE ARALDITE
BOND TO BEAM USING 3 LAYERS AF303.
FILLET CORNERS USING FLOCK TO MIN RAD. R10

DIMENSIONS
PROJECTION @-E IN MILLIMETRES

DO NOT SCALE

AVTECH P/L

THIS DRAWING IS COPYRIGHT AND MUST NOT BE SCALE
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ENSURE CABLE NOTCH IS
HELD BY CLAMP AS SHOWN

Parts List

ITEM| PART NUMBER

DESCRIPTION

QTY

1 [3063094-3 EXT. TRIM HORN. 1

2 |3A113B0OD-1 AUTOPILOT SERVO BELLCRANK ARM 2

3 |3A113C0D-1 AILERON SERVO MOUNT - AUTO PILOT 1

4 |3A113D0D-1 ELEVATOR SERVO MOUNT - AUTO PILOT 1

5 |3A113E0D-1 AUTOPILOT AILERON BELLCRANK ADAPTOR 1
PLATE

6 |[3A113FOD-1 AUTOPILOT AILERON PUSHROD (113mm)

7 |3A113G0D-1 AUTOPILOT ELEVATOR CABLE CLAMP ADAPTOR

8 |3A113HOD-1 AUTOPILOT AILERON SERVO COVER

9 |3A113K0D-1 J230 AUTOPILOT ELEVATOR CABLE

10 |3A113LON

AUTOPILOT SERVO MOTOR SVv42

11 |3A113MON

AUTOPILOT SERVO MOTOR SV52

N[ W ===

LONG.

12 |AN3-06A 3/16" BOLT

13 |AN3-10A BOLT

14 |AN3-13A 3/16" BOLT

15 |AN3-4A 3/16" BOLT 10
16 |AN960-10 3/16" FLAT WASHER 17
17 |AN970-1032 1/4" PENNY WASHER 2
18 |MS20365-1032 |3/16" NYLOC NUT 8
19 |PBOO0SN 3/16" MALE ROD END 2
20 |PB00194 3/16" FEMALE ROD END 2
21 |PCO089N CABLE CLAMP 2
22 |PC0O099N CABLE CLAMP SHIM 2
23 |PHO119N 7/32' TLR RIVET 4
24 |PH3A001N S/S P/HEAD SELF TAPPING SCREW. 6GG x 3/4" 4
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ELEVATOR CONNECTION DETAIL

NOTE:

1. BOND PARTS USING COTTON FLOCK & LY3600 RESIN UNLESS OTHERWISE STATED

2. REFER TO DRAWING 3A115A0D FOR WIRING TO SKYVIEW
3. REFER TO DRAWING 3A118A0D FOR WIRING TO DYNON EFIS

NOTE: WASHERS ON ROD ENDS CAN BE EXCHANGED
FOR HALF-WASHERS (P/N AN960-10L) AS NEEDED TO
ALLOW PLAY IN CONTROL SYSTEM

DOUBLE-LAYERED CLAMP:

PRIMARY CONTROL CABLE BELOW,

AUTOPILOT CONTROL ABOVE.

PROJECTION @-E

DIMENSIONS

AVTECH P/L

THIS DRAWING IS COPYRIGHT AND MUST NOT BE

SCALE

1

17/8/11

IN MILLIMETRES DO NOT SCALE COPIED WITHOUT THE CONSENT OF AVTECH PTY LTD VAR ISS. | DATE
NP DT B 05 TS GRS ade NGLER B o [orann] TF | LGl s mpoRt | THEE e
L0 LU : HINKLER AIRPORT
AUTOPILOT SYSTEM ASSY 3A113A0D-1
MATERIAL| AS DETAILED APPR. BUNDABERG 4670
SHEET 3 OF 3 |A3
6 | | 4 3 | 2 | 1

=




